BODY AND HAND POSITION (FIG. V)

Proper positioning of yvour body and hands when
operating the miter saw will make cutting easier and
safer. Never place hands near the cutting area. Place
hands at least 8-3/4 in. away from the path of the blade.
Hold workpiece firmly against the fence to prevent
movement toward the blade. Kesp hands in position
until the trigger has been releasad and the blade has
completely stopped. Before making a cut, with the power
switch in the OFF position bring the saw blade down to
the workpiece to see the cutling path of the blade.

e Keep children away. Keep all visitors a safe distance

from the miter saw. Make sure bystanders are clear
of the miter saw and workpiece.

e Do not force the tool. It will do the job better and safer
at its designed rate. Feed the saw into the workpiece
stowly with a firm downward motion.

Before freeing jammed material.

e Turn switch OFF.

o Unplug the miter saw.

e Wait for all moving parts to stop.

After finishing a cut.
e Keep holding the power head down.

o Release the switch, and wait for all moving parts to
stop betore moving your hands.

e [f the blade doesn’t stop within 6 seconds,
unplug the saw and follow the instructions in THE
TROUBLESHOOTING GUIDE section for
adjusting the blade brake before using the
saw again.

Fig. V

8-3/4in. 8-3/4 in.

TURNING THE SAW ON (FIG. W)

Depress the trigger switch (1) 1o turn on the miter saw.
started.

THREE POSITION ROTATING HANDLE (FIG. W)

The handle of the miter saw has been designed to rotate

and lock at three different positive stops; 45° left, 0% and

45° right for operator convenience. To rotate the handle:

1. Unlock the handle locking lever (2) by pulling it
toward the front of the machine.

2.

3.

Pull the handle-locking latch (3) to the front of the
saw and hold in position.

Rotate the handle to the desired positive stop and
release the handle locking latch.

NOTE: After releasing the handle locking latch,
rotate the handle left and right to make sure the lalch
engages into the positive locking position.

Lock the handle locking lever (2) by pushing it IN
toward the rear of the handle.

Fig. W

SLIDING FENCE (FIG. X)

| & WARNING |

Failure to extend the sliding fence will not allow
enough space for the blade to pass through which
could result in serious injury. At extreme miter or
bevel angles the saw blade may also contact the
fence.

1.

2.

Unlock the fence cam locking lever (1) by pushing it
toward the rear of the machine.

Extend the fence (2) by sliding it out to maltch the
degree of the bevel cut. Lock the fence cam locking
lever by pushing it IN toward the fence. NOTE: When
transporting the saw, always secure the sliding fence
in the collapsed position (toward the saw blade).

Fig. X




SLIDING CARRBIAGE SYSTEM (FIG. )

1. For a chop cutting operations on small workpleces,
stide the cutting head assembly completely toward
the rear of the unit and tighten the carriage lock
handle (1),

2. To cut wide boards up to 12 in,, the carriage lock
handle should be loosened to allow the cutting head
1o slide freely.

Fig. 2

| & WARNING |

To avoid injury from materials being thrown, always
unplug the saw to avold accidental starting, and
remove small pieces of material from the table
cavity. The table insert may be removed for this
purpose, but always reattach the table insert prior to
performing a cutling operation.

MITER CUT (FIG. AA)

The sliding compound miter saw is equipped with ten

positive miter stops (1) on the saw base. The locations

are at 0, 15, 22.5, 31.6 and 45 degrees left and right,
and 80° right. These locations represent the most
common angles for cutting operation. To make a miter
cut:

1. Unlock the miter table by lifting up on the miter quick-
cam table lock (2).

2. While raising the positive stop lecking lever up (3),
grasp the miter handle (4} and rotate the miter table
left or right to the desired angle.

3. Release the positive stop tocking lever and set the
miter at the desired angle making sure the lever
snaps into place. NOTE: The lever will only lock into
place at one of the ten positive stops.

4. Once the desired miter angle is achieved, press
down on the quick cam miter table lock to secure the
table into position,

5. If the miter angle desired is NOT one of the ten
positive stops noted above, simply lock the table at
the desired angle by pressing down on the quick-cam
miter table lock (2).

BEVEL CUT (FIG. BB)
| A WARNING |

The sliding fences must be fully extended to the left
or right when making bevel cuts. Failure fo exiend
the sliding fence may not aliow enough space for
the blade to pass through which could result in
serious Injury. At extreme miter or bevel angles the
saw blade may also contact the fence.

| & WARNING |

The sliding fences must be fully extended {o the left
or right when making any bevel cut.

Tilt the cutling head to the desired angle as shown
on the bevel scale. The blade can be positioned st
any angle, from a 80° stralght cut (0° on the scale)
to a 45° lefl and right bevel. Tighten the lock handie
{2) by pushing down to lock the cuiting head in
position. Bevel positive stops are provided at 0°,
33.9° and 45°.

Fig. BB

(X

—

232

NOTE: The saw comes with a 33.9° bevel detent pin for
setting up crown molding cuts.




33.9° BEVEL DETENT PIN FOR CROWN MOULDING
{FIG. CC)

NOTE: A bevel detent pin is incorporated into this
machine for quick bevel adjustments when the desired
bevel angle is 33.2°.

1. Loosen the bevel lock handle and tilt culting arm to

the 33.9° left beve! positive stop by pulling out on the
bevel detent pin to move the arm from the 0° on the
bevel angle, then by pushing in on the beve! detent
pin toward the rear of the machine and allowing the
upper arm assembly to stop at the 33.9°

FiG. CC

NOTE: View from rear of machine

COMPGUND CUT (FIG. DD)

1. Fully extend the sliding fence by sliding it out.

2. Set the desired bevel angle using the bevel lock
handle (1).

3. Set the desired miter angle and lock into position.
See “Miter CUT”.

CHOP CUTTING NARROW BOARDS-90° CROSSCUT

(FIG. EE)

1. For a chop cutting operations on small workpieces,
slide the cutling head assembly completely toward
the rear of the unit and tighten the carrlage lock
handle (2).

2. Position the cutting head to the 0° bevel position and
lock the bevel lock handie.

3. Position the table to the 0° miter angle and ook the
guick cam miter table Jock.

4. Position the workpiece on the table and against the
fence. Use a hold down clamp (5) attached to the
base, whenever possible.

5. Pull the trigger (6), turning on the saw. Lower the
blade by pushing the handle (7) down into the
workpiece with slow and even pressure.

8. When the cut is complete, release the switch and
allow the blade to stop before raising the cutting head
assembly.

SLIDE CUTTING WIDE BOARDS UP TO 12 in. WIDE
(FIG. EE)

| & WARNING |

To avold injury:

e Never pull the cutling head assembly and
spinning blade toward you during the cut. The
blade may try to climb up on the top of the
workpiece, causing the culling assembly and
spinning blade to kiclk back, forcefully. The
cutting head assembly should be drawn back
completely then pushed forward when sawing.

e [etthe blade reach full speed before cutting.
This will help reduce the risk of a thrown
workpiece.

e Extend the fence by sliding it out.

TO SLIDE CUT WIDE BOARDS (FIG. FF)
1. Unlock the carriage lock handle (1) and allow the

cutting head assembly to move freely.

2. Set both the desired bevel angle and/or the miter
angle and lock into position.

3. If bevel cutting, set both the left and right sliding
fences (2) to their proper location.

4. Use a hold down clamp to secure the workpiece.

5. Grasp the saw handle (3) and pull the carriage (4)
forward until the center of the saw blade is over the
front of the workpiece (5).

6. Pull the trigger (6) to turn the saw on.

7. When the saw reaches full speed, push the saw
handle down, slowly, cutting through the leading
edge of the workpiece.

8. Slowly move the saw handle toward the fence,
completing the cut.

8. Release the trigger and allow the blade to stop
spinning before allowing the cutting head to raise.




Fig. FF

CUTTING BOWED MATERIAL (FlG. GG)
| & WARNING |

To avoid injury from materials being thrown, always
unplug the saw to avoid accidental starting and
remove small pleces of malerial from the table
cavity. The table insert may be removed for this
purpose, bul always realttach table insert prior to
performing a cutling operation.

Before culting a workpiece, check to make sure it

is not bowed. i it is bowed, the workpiece must be
positioned and cut as illustrated. Do not position
the workplece incorrectly or try to cut the workpiece
without the support of the fence. This will cause the
blade to bind and could result in personal injury.

Fig. GG N

s A

ROUGH CUTTING A DADOC (FIG. HH)

1. Mark lines identifying the width and depth of the
desired cut on the workpiece and position on the
table so the inside tip of the blade is positioned
on the line. Use a hold down clamp to secure the
workpiece.

2. Lower the culling head so the tip of the blade touches
the top surface workpiece at the marked line.

3. While holding the upper arm in position, turn the stop
knob (2) until it touches the stop plate (1).
4. Cuttwo parallel grooves as shown below.

Cut these grooves
with saw

Use a chisel to cut
out the middle

WORKPIECE SUPPORT & REPETITIVE CUTTING

USING THE STOP PLATE (FIG. 1)

Long pieces need extension table support.

1. Loosen the knob (1) then slide the extension table to
desired position and tighten the knob.

2. The stop plate is designed for use during repetitive
cutting. Only use one stop plate at a time. Loosen
the locking bolt (2}, rotate the stop plate {3) to vertical
position, and retighten the locking bolt.

Fig. I

AUXILARY WOOD FENCE (FIG. JJ)

Holes are provided in the saw fence to attach an
auxiliary wood fence (this provides additional depth

of cut). This fence should be constructed of straight
auxiliary wood approximately 3/4 inch thick by 1-1/2
inches high by 22-3/4 inches long. Attach the wood
fence securely and make a full depth cutio make a
blade slot. Check for interference between the wood
fence and the lower blade guard. Adjust if necessary.
When making multiple or repetitive cuts that result in
cui-off pieces of one inch or less, it is possible for the
saw blade 1o calch the cut-off piece and throw it out of
the saw or into the blade guard and housing, possibly
causing damage or injury. To minimize this an auxiliary
wood Tence can be mounted o your saw.




Fig. JJ

Blade slot

CUTTING BASE MOLDING {(FIG. KK)

Base moldings and many other moldings can be cut on

a compound miter saw. The setup of the saw depends

on molding characteristics and application, as shown.

Perform practice cuts on scrap material to achieve best

results:

1. Always make sure moldings rest firmiy against fence
and table. Use hold-down, crown molding vise or
C-clamps, whenever possible, and place tape on the
area being clamped to avoid marks.

2. Reduce splintering by taping the cut area prior to

making the cut. Mark the cut line directly on the tape.

3. Splintering typically happens due to an incorrect
blade application and thinness of the material.

Fig. KK
F F
e e
n n
e o
e 2 —’\’\1\
Miter saw table [ Miter saw table |

NOTE: Always perform a dry run cut so you can
determine if the operation being atlermpled is possible
before power is applied to the saw.

CUTTING CROWN MOLDING (FIG. KK, LL)

| & WARNING |

Fully extend the sliding fences when making any bevel
angle cuts.

This fence must also be removed whenever a 45° bevel
angle is desired with a miter angle greater than 22.5°,

Your compound miter saw is suited for the difficult task
of cutting crown molding. To fit properly, crown molding
must be compound-miterd with extreme accuracy. The
two surfaces on a piece of crown molding that fit flat
against the ceiling and wall are at angles that, when
added togsether, equal exactly 90°.

Most crown molding has a top rear angle (the section
that fits fiat against the ceiling) of 52°and a bottom rear
angle (the section that fits flat against the wall) of 358°.

In order to accurately cut crown molding for a 90° inside
or outside corner, fay the molding with its broad back
surface flat on the saw table.

When setling the bevsl and miter angles for compound
miters, remember that the settings are interdependent;
changing one changes the other, as well. Also keep in
mind that the angles from crown molding are very easy
for these angles to shift slightly, all settings shouid be
tested on scrap molding.

Use safely clamp whenever possibie and place tape on
the area being clamped to avoid marks. There is crown

molding chatt for your reference on page 25.

Fig. LL

[T & T S R b |

>

Miter saw table

NOTE: The chart below references a compound
cut for crown molding ONLY WHEN THE ANGLE
BETWEEN THE WALLS EQUALS EXACTLY 80°.




Fig. MM When replacing the batteries, the battery cover should
be thoroughly cleaned. Use a soft paintbrush or similar

Settings for standard crown molding lying flat on device, to remove all sawdust and debris.

compound miter saw table
Inside corner

N
N\

Qutside corner
Compound cut crown moldings

Fig. NN

Hevelfliter Settings

NOTE: The chart below references a compound
cut for crown molding ONLY WHEN THE ANGLE
BETWEEN THE WALLS EQUALS EXACTLY g0°.

KEY | BEVEL SETTING TYPE OF CUT
SETTING CHANGING THE BELT (FIG. 00)
Inside corner-Left side e Unplug your saw.
iL 33.9° 31.8° 1. Position top of molding against 1. Loosen the bolis (1) and remove the bell cover.
Right 2 m:iab,e set at RIGHT 51 6° 2. Turn the screw (2) anti-clockwise with an Allen
3. LEFT side is finished piece. wrench to move the motor to forward.
inside corner-Right side 3. Remove and replace the belt.
R |33.9° 31.6° * ;‘ﬁ:"“ botiom of molding against 4. Turn the screw (2) clockwise with an Allen wrench to
Left 2. Miter fable set at LEFT 81.8°. move the motor to rearward. Do not over tighten.
8 LEFT side is finished piece. 5. Replace the belt cover and tighten the bolts.
Outside corner-Left side
° ° 1. Position bottom of moldi inst .
oL 2339 341 .6 fezsC:;on ottom of molding agains Flg. 00
Left 2. Miter table set at LEFT 81.8°
3. RIGHT side is finished piece.
Outside corner-Right side
OR a3 go 31 .8° 1. Position top of molding against
fence.
Left 2. Mitertable set at RIGHT 31.8°.
3. RIGHT side is finished piece.
CHANGING THE BATTERIES (FiG. NN)
e Unplug your saw.
| £ WARNING |
Failure to unplug your saw could result in accidental
starting causing possible serious personal injury. 2

1. Remove the laser guide from the saw.

2. Loosen and remove the two screws, then remove the
laser guide cover.

3. Remove the three batteries with a toothpick and
replace new batteries.

4. Replace the laser guide cover and two screws and
tighten.

Note: Replace the batteries with batteries that have a

rating of 1.5 volts (Number LR44).




CROWN MOLDING CHART

Compound Miter Saw
Miter and Bevel Angle Settings
Wall to Crown Molding Angle

52/38° Crowr Molding 4545 Crown Molding 52/38° Grown Molding 45/45° Srown Molding
Angle Between Miter Setting Hevel Sefting Miter Selling Bevel Sslling Angle Belween Miler Setting Bevel Selting Miter Selting Bevel Setting
Wails Walls

&7 42.93 41.08 46.89 36.13 124 18.13 21.71 20.61 19.39
68 42.39 40.79 46.35 35.83 125 17.77 21.34 20.21 19.06
=] 41.85 40.50 45.81 35.64 128 17.42 20.86 1581 18.72
76 41.32 40.20 45.28 35.40 127 17.06 20.59 1542 18.30
7t 40.70 39.90 4475 38.15 128 16.71 20.21 19.038 18.06
72 40.28 39.61 44.22 34.89 129 16.937 190.83 18.84 17.72
73 38.76 39.530 43,70 34.64 130 16.02 16.45 1525 17.39
74 36.25 36.00 43.18 35.38 131 18.67 16.07 17.86 17.08
75 38.74 38.69 42.66 34.12 132 15.33 16.69 17.48 18.71
78 38.24 38.39 42.15 33.86 133 14.99 18.31 17.09 16.38
77 37.74 38.08 41.84 33.60 134 14.66 17.83 1671 16.04
78 37.24 37.76 41.13 33.33 138 14.30 17.68 16.32 18.70
78 36.75 37.48 40.62 33.07 138 13.97 1717 1594 15.36
80 36.27 87.13 40,12 32.80 137 13.63 16.79 15.56 15.02
a1t 35.79 36.81 39.62 32.53 138 13.30 16.40 1519 14.62
82 36.31 36.49 39,13 32.25 138 12.86 16.02 1481 14.34
83 34.83 36.17 368.63 31.98 148 12.63 15.64 14.43 14.00
84 34.36 35.85 38.14 31.70 141 12.30 15.25 14.06 13.85
85 33.90 35.52 37.86 31.42 142 11.87 14.87 13.68 13.31
868 33.43 35.19 37.37 31.34 143 11.64 14.48 1331 12.97
a7 32.97 34.86 36.89 30.86 144 11.31 14.09 12.94 12.62
88 32.52 34.53 36.21 30.57 145 10.99 13.71 12,57 12.29
89 32.07 34.20 35.74 30.29 148 10.66 13.32 12.20 11.83
90 31.62 33.86 36.26 30.00 147 10.54 12.83 11.83 11.86
a1 31.17 33.53 3479 26.71 148 10.01 12.54 11.46 11.24
92 35.73 3319 34.33 28.42 148 .69 12.16 11.09 10.89
93 30.30 32.86 33.86 28.13 160 9.37 11.77 1073 10.565
o4 29.86 32.51 33.40 28.83 1861 .08 11.38 10.36 10.20
o5 26.43 3217 32.04 28.54 152 8.73 10.99 10.00 9.85
96 28.00 31.82 32.48 28.24 1563 8.41 10.60 9.63 .50
a7 28.58 31.48 32.02 27.94 164 8.09 10.21 9.27 G185
a8 2816 31.13 31.58 27.64 188 777 4.82 8.61 8.80
a8 27.74 30.78 31.18 27.34 156 7.46 9.43 B8.55 8.45
100 27.32 30.43 30.68 27.08 167 714 9.04 8,189 8,10
101 286.91 30.08 30.24 28.73 168 £.82 8.65 7.83 7.75
102 26.50 29.73 29.80 26.42 168 6.51 8.26 747 7.40
103 26.00 29.58 2938 26,142 160 6.20 7.86 7t 7.05
104 2569 29.02 28.92 2581 161 5.88 7.47 8.75 8.70
105 25.2¢ 28.67 28.48 25.50 162 567 7.08 .39 6.35
106 24.89 28.31 28.05 26,19 163 5.26 6.69 6.03 .00
107 24.49 27.96 27.62 2487 164 4.95 6.30 568 5.65
108 24.10 27.59 2719 24.56 165 4,63 5,90 532 5.30
109 23.71 27.23 28.77 24.24 1668 4.32 5.51 4.96 4.54
110 23.32 26.87 26.34 23.93 167 4.01 512 4.61 4.89
111 22.93 26.51 2892 23.61 168 3.70 4.72 4.25 424
112 22.55 26.15 2550 23.29 169 3.39 4,33 3.890 3.89
113 22.17 25.78 25.08 22.97 170 3.08 3.04 3.54 3.63
114 21.79 26.42 24.66 22.66 171 2.77 3.54 319 3.10
118 2142 25.08 2428 22.33 172 2.47 3.15 2.83 2.83
118 21.04 24.68 23.84 22.01 173 2.15 2,75 2.48 2.47
117 20.67 24.31 23.43 21.68 174 1.88 2.36 212 242
118 20.30 23.84 23.02 21.36 178 1.84 1.97 1.77 1.77
114 19.63 23.57 22.61 21.08 176 1.23 1.58 141 1.41
120 19.57 23.20 22.21 20,70 177 0.92 1.18 1.08 1.06
121 19.20 22.83 21.80 20.38 178 0.62 0.78 071 0.71
122 18.84 22.46 21.40 20,06 1749 031 0.38 .38 0.38
123 18.48 22.09 21.00 19.72




MAINTENANCE

| &4 DANGER |

Never put lubricants on the blade while it is
spinning.

| & WARNING |

To avoid fire or toxic reaction, never use gasocline,
naphtha acetone, lacguer thinner or similar highly
volatile solvents to clean the miter saw.

| 4 WARNING |

To avoid injury from unexpected starting or
electrical shock, unplug the power cord before
working on the saw.

| & WARNING |

For your safety, this saw is double-insulated. To
avoid electrical shock, fire or injury, use only
parts identical to those identified in the parts list.
Heassemble exactly as the original assembly to
avoid electrical shock.

REPLACING CARBON BRUSHES (FIG. PP)

The carbon brushes furnished will last approximately

50 hours of running time, or 10,000 ON/OFF cycles,
Replace both carbon brushes when sither has less than
1/4 in. length of carbon remaining, or if the spring or wire
is damaged or burned. To inspect or replace brushes,
first unplug the saw. Then remove the black plastic

cap {1) on the side of the motor (2). Remove the cap
cautiously, because it is spring-loaded. Then pull cut the
brush and replace. Replace the other side in the same
manner. To reassemble, reverse the procedure. The
ears on the metal end of the assembly go in the same
hole the carbon part fits into. Tighten the cap shugly, but
do not overtighten.

NOTE: To reinstall the same brushes, first make sure
the brushes go back in the way they came out. This will
avoid a break-in period.

Fig. PP

LOWER BLADE GUARD

Do not use the saw without the lower blade guard.
The lower blade guard is attached to the saw for your
protection. Should the lower guard become damaged,

do not use the saw until the damaged guard has been
replaced. Develop a regular check to make sure the
lower guard is working properly. Clean the lower guard
of any dust or buildup with a damp cloth.

CAUTION: Do not use solvents on the guard. They
could make the plastic “cloudy” and brittle,

| A WARNING |

When cleaning the lower guard, unplug the saw from
the power source recepiacie to avoild unexpected
startup.

SAWDUST

Periodically, sawdust will accumulate under the
work table and base. This could cause difficulty in
the movement of the worktable when setting up a
miter cut. Frequently blow out or vacuum up the
sawdust.

| & WARNING |

it blowing sawdust, wear proper eye protection to
keep debris from entering eyes.

LUBRICATION (FIG. QQ)

All the motor bearings in this tool are lubricated with a
sufficient amount of high grade lubricant for the life of
the unit under normal operating conditions; therefore, no
further tubrication is required.

Lubricate the following as necessary:

Chop pivot: Apply light machine oil to points indicated
in iltustration.

Central pivot of plastic guard: Use light household

oit {(sewing machine oil } on metal-to-metal or metal-to-
plastic guard contact areas as required for smooth, quiet
operation. Avoid excessive oil, 1o which sawdust will
cling.

Link: {which actuates the lower guard movement)

may be oiled at the rear pivotl, greased at ball bearing
contact, and ociled where the link actuates the acetyl
roller of the lower guard, if the down chop motion is hard
to start.

Fig. QG

Add oit here

Add oil here and -
on opposite side




| & WARNING |

To avoid injury from accidental starting, always turn switch OFF and unplug the tool before moving, replacing the blade

or making adjustments.

Consult your Sears Service Center if for any reason the motor will not run.

TROUBLESHOOTING GUIDE - MOTOR

PROBLEM

PROBLEM CAUSE

SUGGESTED CORRECTIVE ACTION

Brake does not stop blade
within 8 seconds.

s

. Motor brushes not sealed or

lightly sticking.

. Motor brake overheated from use

of defective or wrong size blade
or rapid ON/OFF cycling.

. Inspect/ clean / replace brushes. See

MAINTENANCE section.

. Use a recommended blade. Let cool down.

3. Arbor bolt loose, 3. Retighten.
4. Other. 4. Sears Service Center.
Motor does not start 1. Fuse Blown 1. Check and use15-Amp time delay fuse, or
2. Brush worn. circult breaker.
3. Other. 2. Replace brushes. See MAINTENANCE
section.
3. Sears Service Center.
Brush spark when swilch 1. Brush worn. 1. Replace Brushes.
released. 2. Other. 2. See Sears Service Center.

TROUBLESHOOTING GUIDE - SAW OPERATION

PROBLEM

PROBLEM CAUSE

SUGGESTED CORRECTIVE ACTION

Blade hits table.

. Misalignment.

. See ADJUSTMENT section.

Angle of cut not accuraie.

oy

. Miter table unlocked.

. See OPERATION Section.

Can't adjust miter. 2, Sawdust under table. 2. Vacuum or blow out dust,
WEAR EYE PROTECTION.
Cutting arm wobbles. 1. Loose pivot points. 1. See ADJUSTMENT Section.
Cutting arm wonr’t fully 1. Part failure, 1. Sears Service Center.
raise, or blade guard won't |2, Pivot spring not replaced properly 2. Sears Service Center.
fuily close. after service. 3. Clean and lubricate moving parts.
3. Sawdust build-up.
Blade binds, jJams, burns |1, Improper operation. 1. See BASIC SAW OPERATION section.
wood. 2. Dull blade. 2. Replace or sharpen blade.
3. Improper blade size. 3. Replace with 10in. diameter blade.
4. Warped blade. 4. Replace blade.
Saw vibrates or shakes. 1. Saw blade not round. 1. Replace blade.
2. Saw blade damaged. 2. Replace blade.
3. Saw blade loose. 3. Tighten arbor bolt.
4. Other. 4. Sears Service Center.




10 in. SLIDING COMPOUND MITER SAW MODEL NO. 137.212070

| £ WARNING |

When servicing use only CRAFTSMAN replacement parts. Use of any other parts many create a HAZARD or cause
product damage. Any altempt to repair or replace electrical parts on this Miter Saw may create a HAZARD unless
repair is done by a gualified service technician. Repair service is available at your nearest Sears Service Center.
PARTS LIST FOR SCHEMATIC A

LD NO Description Size Qity LD, RO Description Size Qty
082l CUSHION z 25YB HANDLE HEAW 1
082Q LOCK NUT 1 25YG NEEDLE POINTER 1
0831 SHAFT SLEEVE 1| 28K SET PLATE 1
0833 TRIGGER 1| 2ezv ANCHOR PLATE 1
0B4W WARNING LABEL 1| 26NH SPECIAL NUT 1
OBSN COMPRESSION SPRING L=25 D=gd DW=0.8 N=10 1 26NS LOCKING ROD 1
OCES COMPRESSION SPRING 1 ZE6NT MITER BAR 1
OCEZ PLUNGER HANDLE 1| 26NU MITER BAR 1
oD72 KNOB-HANDLE 1| 26P7 SHAFT-PIVOT 1
ODTH CENTER SHAFT 1| 2750 CAUTION LABEL 1
oDV HEX WRENCH 1| 274z CAUTION LABEL 1
ODWE POWER CORD CLAMP 1 278C SAFETY CLAMP ASS™Y 1
OHEW CLEVIS PIN 1 2784 TABLE INSERT #23 1
OHAP SUDE-BAR GUIDE CLAMP 4 | 278V TABLE INSERT #23 1
0J4N FLAT WASHER ©16*30-3 2 | 2709 SET MUT 1
0J69 FLAT WASHER ©8*13-1 2 | 27JA SCREW STOP 1
0J6A FLAT WASHER ©B*16-2.5 T 27 ANCHOR PLATE 1
GJ78 FLAT WASHER 1/4%1/2-3/32 1 27PQ ROLL PHN p4-22 1
GJ7K FLAT WASHER 3/8%29/32-5/64 1 274 HEX. SOC, SET SCREW MEF1.0-16 2
0Jsp FLAT WASHER 3/8729/32-5/64 1| 2840 COMPRESSION SPRING 1
OJAS WASHER ©5 2 | 283H HEX.SOCKET HD.CAP SCREWS 4
0JBO WAVE WASHER 1| 2B4K BASE #AW 1
0JCG SPRING PIN 4 | 2B4L FENCE HAW 1
GJEV E-RING 1 2B4M ASSIST-FENCE #AW 1
GIMN O-RING 1 2B4N ASSIST-FENCE #AW 1
CJMP O-RING 1| 284S SLIDE PLATE 3
0JN6 O-RING 30*2.5 2 | 2B4v PLUNGER HANDLE 1
OJPF HEX. HD. BOLT M6*1.0-25 2 | 2B4w TABLE HAW 1
0JUK HEX. SOC. HD, CAP BOLT M&*1.0-16 1| 2B4X ARM-MITER HAW 1
GJXB HEX. SOC. SET SCREW M&*1.0-16 4 2B4Y NEEDLE POINTER #23 1
GIKG HEX. SOC, SET SCREW MB*1.25-16 1 ZB47 NEEDLE POINTER #23 1
OK28 HEX SOC. HD. CAP SCREW M&*1.0-16 1| 2B52 PLATE COVER 2
OK2N HEX SOC. HD. CAP SCREW M8*1.25-25 4 | 2B54 SLIDE-BAR SEAT {FRONT) HAW 1
OK72 CR.-RE, TRUSS HD. SCREW MEX0.8+12 2 | 2855 SLIDE-BAR SEAT [REAR] HAW 1
OK74 CR.-RE. TRUSS HD. SCREW M&*1.0-8 4 2B56 SLIDE-BAR BLADE GUARD 1
OK7X CR. RE. TRUSS HD. ROUND NECK SCREW MEXT.0-10 2 2BLQ HEX.SOCKET HD.CAP SCREWS ME*0.8-40 1
OKAD CR.RE, PAN HD. TAPPING SCREW M4*0.7-8 < ZBQA PLATE 2
OKAE CR.RE. PAR HD. TAPPING SCREW ME*0.8-10 1| 2BQC TORSION SPRING 1
oKDY CR. RE. PAN HD. SCREW M4*0.7-16 2| 2BQG BLANKET WASHER 4
OKDH CR. RE. PAN HD, SCREW M5*0.8-8 1| 2BYU LOCKING HAMNDLE ASS'Y 1
GKDM CR. RE. PAN HD. SCREW MS*0.8-20 1 2CIG SHAFT-PIVOT 1
OKDR CR. RE. PAN HD. SCREW M5*0.8-10 2 2CTH LOCATING BAR 1
OKDT CHR. RE. PAN HD. SCREW Me*T1.0-8 z 2Cid SPECIAL BOLT 1
OKMS HEX. NUT M&*1.0 T=5 4 | 2c8 LINEAR MOTION BEARING 1
OKQW LOCK NUT ME¥0.8 T=5 1| zcot EXTENTION WING ASS'Y 1
OKQIX NUT ME¥1.0 T=6 2 | 2cez EXTENTION WING ASS'Y 1
OKQY NUT CHUCK ME*T.25 T=8 1 2C97 LOCKING HANDLE ASS™Y 1
OK@Z NUT MIC*1.5T=10 1 2CQL BRACKET-TILT 1
OKR1Y NUT CHUCK M1&*2.0T=16 1 2CRO BRACKET-TILT 1
OKSP STRAIN RELIEF ©15.875 1| 2cRs BRACKET-TILT 1
TOLF HEX. NUT M6*1.0 T=4 2 | 2CRé BRACKET-TILT 1
25v2 KNOB 2 | 207E COMPRESSION SPRING 1
25VA SCREW STOP 1 209w LOCKING HANDLE ASSY 2
25YA LOCKING HANDLE ASS™Y #06 | #23 1 2DAN REAR EXTENTION STAY 1




10 in. SLIDING COMPOUND MITER SAW MODEL NO. 137.212070
SCHEMATIC A

RV, 2DTE [ T
) (e 1
\(&’ OKQW (((( Ve

<

2BLQ




10 in. SLIDING COMPOUND MITER SAW MODEL NO. 137.212070
PARTS LIST FOR SCHEMATIC B

1.D NO  Description Size Qty LD. NO Description Size Gty
0831 CORD CLAMP Poloszy LOCK HANDLE ASS'Y ]
084H  BOLT Po20lU CAUTION LABEL 1
084 CUSHION Po|25MZ  ARBOR COLLAR LASER ASSTY |
084K SET PLATE Polze7r PULLEY 1
084h4 STOP CLAMP bo|2480 LOCATOR PIN 1
0840 COMPRESSION SPRING PolosD4  POWER CABLE ]
OCV5  DUSTBAG ASSTY b7y CLAMP BOLT 1
0DED  COLLAR Pol27ls CLAMP HANDLE #23 ]
OCHG  BUMPER Polorlp LOCK KNOB #23 ]
ODHT  SPRING GUARD PO|27PF  COMPRESSION SPRING L=40 D=ep8.1 DW=0.8 N=10 T
ODTL  ARBOR COLLAR Pol27we COMPRESSION SPRING L=11 D=cpd.6 DW=0.7 N=5 1
OJ4E FLAT WASHER ©6+13-1 ¢ 1283G  HEX.SOCKET HD.CAP SCREWS  M5*0.8-20 4
OJ4W  FLAT WASHER ©8.2718-1.5 2 |2B53  SEGMENT HADELE ]
GJeH  FLAT WASHER 1/4%5/8-3/32 Pol25%  CUTIER SHAFT GUARD #AW ]
0JBP  FLAT WASHER 3/8729/32-5/64 | |2BSB  GEAR BOX COVER #AW 1
GJBO WAVE WASHER PoI285C  LEVER ]
GJBI  PARALLEL PIN P6.0-16 Pol2BsD  PULLEY COVER ]
QJET E-RING PoO|2BSE ARM #AW 1
QJUL  HEX. SOC. HD. CAP BOLT M&*1.0-20 2 |2B5F  MOTOR HARDLE |
OJUU  HEX. SOC. HD. CAP BOLT MB*1.25-16 P |2B5G MOTOR HANDLE #06; #23 1
OJUX  HEX. SOC. HD. CAP BOLT MB*1.25-30 2 2862  HEX. HD. BOLT MET.0-16 ]
0IVZ  HEX. SOC. HD. CAP BOLT MB*1.25-60 POloBET MOTOR ASS'Y ]
0JZF  HEX. SOC. SETSCREW M621.0-10 2 |2BHT  LEAD WIRE ASS'Y 1
CJZN HEX WASHER HD BOLT MB*1.0-20 Pol2BG4 SEGMENT HADELE EAW ]
OK30 HEXAGOMN SOCKET TRUSS HEAD & WASHER ASSEMBLIED M6*1.0-16 4 2BQ5 SEGMENT HADELE ]
OK5C  CR.RE. COUNT HD. SCREW M621.0-16 I |2BG8 COLLAR ]
OK7G CR.RE, ROUND WASHER HD, SCREW M5*0.8-12 PO|2BGE  PLATE |
OK7W  CR. RE. TRUSS HD. ROUND NECK SCREW M6*1.0-18 Po|2BWU  V-RIBBED BEIT 1
OK7Z  CR. RE. TRUSS HD. ROUND NECK SCREW M671.0-14 to|2ces  BLADE ]
OKBD  CR.RE. PAN HD, TAPPING SCREW M4*18-25 S Jecay  PC-GUARD ASS'Y ]
OKD8  CR.RE. PAN HD. SCREW M420.7-12 2 |2C)7 OWLPAPER 1
OKDH  CR.RE. PAN HD, SCREW ME*0.8-5 3 12CTU INSTRUCTIONS MANUAL ]
OKDV  CR.RE. PAN HD, SCREW M621.0-16 3 |2CR1 TETING SCALE ]
OKKR  CR.RE. PAN HD. ROUND NECK SCREW M420.7-7.5 2 |2CR2Z  TRADE-MARK LABEL ]
OKL1  CR.RE, PAN HD, ROUND NECK SCREW M6*1.0-12 P|2CR3 WARNING LABEL |
OKGX  NUT M6*1.0 T=6 2 |2CR4  LABEL 1
OKQY  LOCK NUT MB*1.25T=8 Po|2DSP INSULATING SLEEVE ©20-120 ]
OKTR  CABLE CLAMP 2 |2D7T  CR.-RE. TRUSS HD., SCREW M3#0,5-12 ]
OKTS  CABRLE CLAMP Polop9x GEAR SHAFTSAA'Y 1
OLUZ  LIMIT SWITCH Pol2D9Y  CUTTER SHAFT ASS'Y ]




g SULYINZHDS

MYS HILIN GNNOdINOD DNIANS Ui oL

0L0clg’LEL "ON T32AON



10 in. SLIDING COMPOUND MITER SAW MODEL NO. 137.212070
PARTS LIST FOR MOTOR

LD. NO Descriplion Size Gty
OHUT BALL BEARING 6202LLB 1
OHVU BALL BEARING 4620077 ]
0J70 FLAT WASHER 1/473/4-7/64 1
0.JB8 WAVE WASHER 1
0JX3 HEX. SOC. SET SCREW ME*0.8-8 2
0JZ5 HEX. SOC. SET SCREW M671.0-12 1
OK3T CR.RE. PAN HD. SCREW & WASHER ME*0.8-25 2
OK3Y CR.-RE. PAN HD. SCREW & WASHER ME*0.8-50 2
0K72 CR.-RE. TRUSS HD. SCREW ME&*0.8-12 2
OKCQ CR.-RE.PAN HD.TAPPING SCREW & WASHER MEF0.2-65 2
OKLA PLASTIC SCREW ME*0.8-6 2
0QYK FLOW GUIDE 1
0QAA MOTOR HOUSING ASSTY 1
0QM2 BRUSH HOLDER ASS'Y ©27726.5 2
0QGT BRUSH ASS'Y 2
OQIRO BRUSH COVER 2
OQR1 RUBBER PIN 1
269C MOTOR PULLEY ]
26AZ ARMATURE ASS'Y 1
26DF FRONT HOUSING 1
2B62 HEX. HD. BOLT MET1.0-16 1

2BF8 FIELD ASS'Y 1




10 in. SLIDING COMPOUND MITER SAW MODEL NO. 137.212070
SCHEMATIC FOR MOTOR




Your Home
For repair — in your home — of all major brand appliances,
lawn and garden equipment, or heating and cooling systems,
no matter who made it, no matter who sold it!
For the replacement paris, accessories and
Operator's Manuals that you need to do-it-yourself.
For Sears professional installation of home appliances
and items like garage door openers and water heaters.
1-800-4-MY-HOME® (1-800-469-4663)

Call anytime, day or night (U.S.A. and Canada)
Www.sears.coim  sears.ca

Our Home
For repair of carry-in items like vacuums, lawn equipment,
and electronics, call or go on-line for the location of your nearest
Sears Paris & Repair Center.
1-800-488-1222

Call anytime, day or night (U.S.A. only)
WWww.sears.com

To purchase a protection agreement on a product serviced by Sears:
1-800-827-6655 (Us.A) 1-800-361-6665 (Canada)

Para pedir servicio de reparacion Au Canada pour service en francais:
a domicilio, y para ordenar piezas: 1-800-LE-FOYER™
1-800-SU-HOGAR= (1-800-533-6937)
(1-888-784-6427) sears.ca

@ Registered Trademark / ™ Trademark / 5™ Service Mark of Sears, Roebuck and Co.

@ Marca Registrada / ™ Marca de Fabrica / " Marca de Servicio de Sears, Hoebuck and Co.

ME Marque de commerce / M0 Margue déposée de Sears, Rosbuck and Co. © Sears, Hoebuck and Co.
2005, 07. REV 1



